

MATERIAL CERTIFICATION

Customer: OSC Date: 2019.01.31

P. O. : 180A07533 Part Name: 4131025

MATERIAL: 316 QUANTITY: _____

DATE:	SPEC:	C	Si	Mn	P	S	CR	Mo	Ni
2018.08.17	2#22	≤0.08	<1.0	≤2.0	≤0.045	≤0.03	16.0-18.0	2.0-3.0	10.0-14.0
CHEMICAL COMPOSITION PERCENT									
HEAT NO									
2018.08.17	2#22	0.041	0.665	1.494	0.030	0.009	16.710	2.273	10.700

TESTED:

APPROVED: